M EES 4

01 MACHINE BODY AND BUSHING PARTS




01 MACHINE BODY AND BUSHING PARTS

MR E S
FFoo | FHEHE THYES HEA'ty i
Ref.No.| Part No. Description -2C|-5|-6 Remarks
1 1001-5 Sight Feed Oiler WA mAMIdx].5 1|1]1
2 3501001 Oil Cup Base iBR e 1(1]1
3 ADS06N Screw PI7S F M SR ETMS X 6 1|11
4 ADS08N Screw P F N ST M5 8 3|3|3
5 3501002 Bushing for Needle Lever Shaft ERARIR % T 22| 2
6 3501003 Plug Screw FL Al e 3 22| 2
7 3501004 Needle Bar Bushing , upper £ LhhEE 111]1
8 3501005 Needle Bar Bushing , lower TR 111
9 3501006 Presser Bar Bushing FE R T R4 21212
10 3501009 Crank Shaft Bearing Housing fe] <L 111]1
11 3501010 Plug Screw o § o 2122
12 ZD825N Screw 7S SRR T MS % 25 1]11]1
13 3501011 Crank Shaft Bushing = Rl £= 2122
14 3501012 Washer HE 1{1]1
15 3501013 Looper Drive Lever Shaft Bushing 25§} iy 42 2122
16 3501014 Feed Rocker Shaft Bushing Bz 3133
17 3501015 Knife Lever Shaft Bushing s 212(2
18 3501016 Looper Shaft Bushing , front i 1{1]1




02.MISCELLANEOUS COVER PARTS

F§ 480

_]6_

E



.
r g

02.MISCELLANEOUS COVER PARTS

BRBHF
F Y| SPHaR BHYEEB BEQty % i
Aef.No.| Part No. Description .oc]-5/-6 Remarks
1 3502017 Screw #EEF 1111
2 3502018 Arm Cover b 1] -] -
3 3502018R Arm Cover kR R
4 YT515 Screw [ IRETMS < 15 3033
5 3502019 Cloth Plate RE 1 || =
6 3502020R Cloth Plate L -1t
7 YTS08D Screw BEESL#BETMS X 8 6|6|6
8 3502021 Face Cover R 1|1(1
9 3502022 End Cover iR 1]1]1
10 | 3502024 Hinge Pin BeRER 1111
11 3502025 Guard Pk 1{1[1
12 | 3502026 Hinge Cover #01 2l =]
13 3502026R Hinge Cover 1 -11] 14
14 | 3502027 Locking Bolt Knob fif 1111
15 3502028 Locking Bolt T 1111
16 | 3502029 Spring B 111
17 ADS05N Screw 7S fir U SRR ETMS X5 111
18 1001-1 Pinball Qil Cup PP 26 1144
19 | 1001-3 Spring Cover Qil Cup PR 2% AR 4(4|4
20 | 1001-4R Oil Pipe Bend MEZ L o6 =plla
21 1001-5R il Pipe Bend MET L ¢4 -4 4
22 1001-6R 0il Pipe Joint Mgk o4 -4 4
23 1001-8R 0il Pipe Wi o4 -14]4
24 3510195R il Distributor ik -1l
25 YT420 Screw BHEE ISR ETMA X 20 = |Z |2
_]7_




..]8_

i A A TR R AR

03.MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS




03.MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS

ARG REBG
AT THUELR BBy  ma
Ref.No. Part No. Description -2C|-5|-6 Remarks

1 350301 Needle Thread Guide SR YIFF -1 e

2 YT306 Screw [l H: LT M3 6 -l11

3 AD404N Screw P F1 SR ET M4 4 1)1

4 3503030 Needle Thread Guide Bar TR 111

5 3503031 Thread Take-up Roller U2 dity -l

6 3503032 0il Cup FESE i #F -1

7 3503033 Thread Guide Finger R -1

8 ADS0SN Screw P75 SR U RARET MS x5 3(3]3

9 3503034 Pin H 2]2|2

10 350302 Thread Tension Ass'y Fe Lk BAY 1|1 1[|a1~16)

11 3503035 Tension Post Ed=7 0k 2022

12 3503036 Tension Post Ferrule I £R A i3 ke 20202

13 3503037 Tension Disc E.35707] 4|4|4

14 3503038 Spring JES ¢1.2 1111

15 3503039 Tension Spring Ferrule EEEE 212(2

16 3503040 Tension Nut RV 3H 212|2

17 3503041 Spring i ol 1{1]1

18 350303 Thread Guide Ass'y SELHELA I 2|22

19 | ADS08N Screw P F U] SR ET M5 8 3|3|3

20 3503043 Thread Guide U= 734 2022

21 3511200 Needle Thread Guide EEaT iy 1)1

22 3503044 Needle Bar Guide FHrdnds 111

23 2002036 Thread Guide S H 1 |=]=

24 | 350302X Thread Tension Ass'y Je e A 1|1 1]|(11~13,15~17)

_.19_




04.CRANK SHAFT PARTS
X B SR Eh EB #F

_20_




04.CRANK SHAFT PARTS

EHEEEH I
F 5| 28448 FHHER WEQ'ty i E
Ref.No Part No, Description 2cl-5]-8 Remarks

1| 3504045 Needle HLEF 111

2 3504046 Needle Clamp Nut R 1{1]1

3 3504047 Needle Bar EH#F 1111

4 350404 Needle Lever Ass'y EHAF YA 1|11 ](5~14)
5 | 3504048 Needle Lever EFFFATAF L{1]1]|@~8)

6 | YT512 Screw AR IARETMS X 12 2122

7 | NL614 Screw B IRIEETMG X 14 111

8 YT406 Screw o] £ 3 BB ET M4 < 6 21212

9 3504049 Thread Guide R 111

10 701 Nut HEEMS 11111

11 3504050 Needle Bar Connection EF AT HESH YT 111]1]8,12)
12 3510192 Coupling Bolt HER VT AR 1111

13 3504051 Needle Bar Link Pin R AN 2022

14 3504052 Connection Link FHFE AT 1111

15 3504053 Needle Lever Shaft A ECH S 1|1]1|u6)

16 1004-5 0il Wick b 111

17 350405 Needle Lever Ass'y LR ERAL 111 |ca8-303
18 350406 Needle Lever Ball Link Ass'y AT Al 1|11 |(19~24)
19 3504054 Shell TEFF 4k 1{1]1 o

20 3504055 Screw b ET alala

21 1004-9 0il Wick M 1111

22 3504056 Ball Stud b4 Bk I RN

23 3504057 Guide Fork CapE 2022

24 YT412 Screw Bl S T Md X 12 111

25 1004-8 0il Wick e 134

26 708 Nut ZEEMI0 X1 2022

27 1004-1 Qil Wick bl [1]1]1

28 3504058 Needle Lever Connection Rod HEFF R 1111

29 3504059 Shell VEFF FHEek 111 |zo)

30 1004-7 Oil Wick fih4e 111

31 3504060 Crank Shaft [t 4t 1)1

32 3504061 Woodruff Key - 1] i 111

33 NL512 Screw A EEETMS <12 - 2022

34 3504062 Bearing Bushing il Rk 45 111

35 1005 Bearing HhiAR6205 111l

36 3504063 Bearing Cap Al e TE s 111l

37 YT408 Screw [ S R T M4 8 3 [3:]:3

38 3504064 Pulley Wit P11

39 3504065 Washer HE 1]11

40 | NL514 Screw 7S R ETMS X 14 1{1]1

41 350407 Looper Drive Eccentric Ass'y B R EA AL 111 ]23.42-49)
42 3504066 Looper Connection Bar R L{1]1|ed

43 3504067 Screw e IR Er 4144

44 1004-6 Oil Wick Med 111

45 3504068 Looper Eccentric W fh L 111 |@6~47)
46 ADGOSN Screw 7S M R T Me < 5 1|1]1

47 ZD6O08N Screw 75l R ETME <8 i1

48 | 3504070 Ball Stud FIEF R Gl 1111

49 3510193 Guide Plate Bolt T g 1|11

50 3504071 Looper Avoid Eccentric e b Rl L11]|1][{51~52)
51 AD60AN Screw . IS M R EE ETMG > 4 11|l

52 ZD606N Screw P F B MR T MG < 6 1|11

__21_




( 05.LOOPER DRIVE PARTS
B EDBH




05.LOOPER DRIVE PARTS

Wi EEH G
| E FHH4R THYER BEQy % ix
{Fef.No.| Part No. Description -2C|-5|-6 Remarks
1 3505072 Rocker for Looper Drive Shaft PR 1I1|1(2,3)
2 NL514 Screw P TERET M5 X 14 20212
3 ZD506 Screw HEIRIRETMS X6 111
4 3505073 Nut HESR A 1353
5 NL614 Screw P HBEI N6 X 14 1011
6 3505074 Rocker for Looper Avoid Eccentric S EF /ML 4T 111
7 3505075 Connecting Rod Pin AR 111
| 8 3505076 Felt EH 1111
9 3505077 Connecting Bar Bt ML 111
10 3505078 Felt Washer EHEE 111
11 YT306 Screw [ R E 95T M3 % 6 111
12 | 3505079 Collar £l 111 a3
13 | ADS504N Screw P Fa MR T MS X 4 3(3]3
14 3505080 Looper Rocker Shaft TR 111|1{a5
15 | 1004-4 Qil Wick ik 111
16 | 707 Nut M X 1 1111
17 | 904 Spring Washer HEHE 8 1{1]1
18 | 3505081 Looper for Two-thread W e 111
19 | 350508 Looper Rocker Ass' y e Al 1)1 1 [c13,20-24)
20 | 3505082 Cone Stud for Looper Rocker BE RS 111
21 | 3505083 Looper Rocker et 111
22 | 3505084 Cone IR 111
23 | 704 Nut SEREM6 0. 75% 3 1111
24 | ADSO05N Set Screw P 7S Fi M ST MS X 5 3|33
25 | 350509 Ball Joint Ass'y AEFFALM 1[1]1[(26-35)
26 | 350510 Ball Joint Ass'y, left TEANEFFALIF 1|11 |@7~29)
27 | 3505085 Screw B s2er 4044
28 | 3505086 Shell FEB e ANEFF 11111
29 | 3505087 Ball Stud R 20212
0 | 703 Nut(left) SERERMG (/) 11|
31 | 3505088 Connecting Rod NIEF T 111
32 | 702 Nut B HEBM6 3l3|3
33 | 350511 Ball Joint Ass'y, right fiNEFFELF 11]1](27,29,34)
34 | 3505089 Shell L 111
35 | 3505090 Felt Washer THiE 2122
36 | 3505092 Looper Drive Lever 255 Sh il #E 1]1]1/37-38)
37 | NL5I2 Screw WA HIREINS x 12 111
38 | NL5I6 Screw P RIRET M5 X 16 11111
39 | YT410 Screw [BIFESLBRET M4 < 10 111
40 | 3505093 Looper Thread Take-up Hhkzh iy (1)1
41 | 3505004 Looper Drive Lever Rocker Shaft Betah 111
42 1004-2 0il Wick it} 1111
43 | 350512 Looper Thread Cast-Off Ass'y SE T S e 1 1[1]1|(44~48)
44 | 3505095 Bracket BBkl 1|11
45 | 3505096 Thread Eyelet PLLk et Z [Z|2
46 | AD404N Screw P fir M AR ETMS X 4 2122
47 | 3505097A Cast-off Hook e 111
18 | YT406 Screw Bl S BT M4 X 6 2122
19 | YT508D Serew . B FE AR ETMS X 8 1{1]1

23—




06.FEED DRIVE PARTS
REEE B

RS s,




06.FEED DRIVE PARTS

REESBY
F % | SH44ER FHHEE #EQ'ty| =
Ref.No., Part No. Description -2Cl-5|-6 Remarks

1 3506098 Feed Bar TR 0 I I )
2 3506098R Feed Bar TR -1
3 AD504N Screw P f U SRR AT MS x 4 8/8]8

4 ADB608N Screw P75 A T SR AT M6 < 8 111

5 YT408 Screw B EEL $RET M4 X8 1]1]1

6 3506099 Feed Lift Eccentric Fork i X 111

¢ 3506100 il Felt EH 1111

g 709 Nut SRR M5 1f1]1

9 3506101 Stud Bolt SR 1111

10 902 Spring Washer HEEHE 5 1|11

11 1006-2 Pin FH# 3 <10 1111

12 3506102 Needle Guard Eid 8”3 1111

13 3506103 Feed Bar Shaft 55 111]1

14 1004-5 0il Wick han 1111

15 3506104 Feed Rocker TR 1l -

16 | 3506104R Feed Rocker F R SETE!

17 3505079 Collar EE]ic! 202123
18 3506105 Feed Rocker Shaft Bk 1111

19 1004-2 0il Wick Théa 1111
20 | 3506107 Stitch Regulating Stud IR {11
21 350612 Feed Drive Eccentric Ass'y BEHE A 11} 1]@227
22 | 3506108 Connection BRHER 11 1](23)
23 | 3504055 Screw Shrsger 2(2]2

24 3506110 Eccentric BEEHML 11] 1{@s
25 ZD608X Screw FARBEETMG X0, 75X 7.5 111]1
26 3510196 il Felt £H 111
27 | 3506111 Flange Bushing BRI 1|1]1

28 | 3506112 Washer E 6 111]1

29 706 Nut JSE8E R M6 1111
30 | 3506113 Feed Lift Eccentric HF O 1|{1] 13D
31 ZD607X Screw HEEAZETME % 0. 75X 6.5 1l1]1

—-25—

i‘.
f

i




EEIF . R R R

07.FEED DOG. THROAT PLATE & PRESSER FOOT PARTS




07.FEED DOG, THROAT PLATE & PRESSER FOOT PARTS
REF. iR R

F 5| SHH4% E2HHEE WEQ'ty #ix
Sef No.| Part No. Description -2¢l-5|-6 Remarks
1 350713R Presser Foot Ass'y HEHRER 1 -1 1](2~15)
2 3507114 Presser Foot Shank FEE P 475 1|1]11[(3~5,9
3 ADS08N Screw P75 M BT MS < 8 2022
4 701 Nut HEBEMS 21212
i 5 | PD506 Set Screw T3 dRETMS X 6 111
6 3507115 Finger Guard JERIH (1| 1{(7
by 1006 Clamping Sleeve TR 02X 8 1111
8 NL408 Screw WA HEEI M X8 kR
9 ADS0SN Screw P I T MS X 5 444
10 3507116 Spring IR B 1(1]1
11 1007 Clamping Sleeve O e1.2 111]1
12 3507117R Chaining Section NPT =31
13 3507118 Spring EiA 3 1{1]1
14 | 3507119R Pin i 1[1
15 3507120R Presser Foot Bottom PRI -|1{1]a3)
16 3507122R Throat Plate R 1)1
17 3507123R Feed Dog % -11]1
18 CT512 Screw PULERETMI X 12 3122
19 | 3507124 Presser Bar, right 17 HE BT 1|11
20 3507125 Presser Bar, left FEHEFF 111
21 | 3507126 Presser Foot Guide TEFT 552 L{1f1](9)
22 3505079 Collar e lic] 1(1]1](23)
23 ADS504N Screw P75 F M) 0 BT M5 X 4 2(2]|2
24 3507128 Lifting Screw TR ET 1(1]1
25 702 Nut WREEBM6 11}
26 | 3507129 Guide Plate SR 2(2]2
27 YT508D Screw Bt S BRETMS X 8 41ala
28 | 3507130 Spring Regulating Bushing TEE IR E 2122
29 | 3507131 Spring JRAFT IE % 2(2]|2
30 3507132 Stud for Lifter Lever IR 111
31 3507133 Presser Foot Lifter Lever HREER T 1{1(1
32 | 3507134 Spring % 111
33 | 350714 Presser Foot Ass'y JEMIE 1 1] -|-[(2~11,13,34-36)
34 3507136 Chaining Section ANEM Ol O [
35 | 3507140 Pin i 1]-]-
36 | 3507141 Presser Foot Bottom HREhR 1 - a3
37 3507142 Throat Plate i 1 s
38 | 3507143 Feed Dog i s Cif O

27—

v o R s A A N1 L




08.FEELER, PROXIMITY SWITCH & CUTTER PARTS (GK35-5&GK35-6)
EENF. BEFAMRAMY B (GK35-5&GK35-6)




08.FEELER., PROXIMITY SWITCH & CUTTER PARTS (GK35-5&GK35-6)

BET. EFRRGEHY B (GK35-54GK35-6)

| mameerw

R 2B BEQty i
Ref.No.| Part No. Description l2c]-5]-6]  Remarks

| 3508144 Holder for Feeler ST ST =111 (@)

2 3508145 Centre Pin A TR 1

3 3508146 Cenire Shaft PR |11

4 3508147 Centre Screw TR 25T -11]1

5 701B Nut GREE NS =|z}a2

6 YT506 Screw Bl I 8 E T s =22

7 710 Nut BB M4 = 7| 7

8 L1415 Screw P BETMA X 15 -1

9 3508148 Support for Feeler IR B S B e -1

10 3508149 Magnet Rk 1)1

L1 3508149R Magnet Bushing g -11]1

12 | 3508150 Grooved Pin i 8w 111

13 3508151 Spring i 8 AR

14 YT515 Screw [l b B TMS X 1S -15]s

15 802 Washer HE s -|5|5

16 | ADS06N Screw NS i ] R AR ETMS % 6 s e

17 3508152 Screw 16 R T 202

18 3508153 Feeler S BIFF 11

19 | 2208 Proximity Switch I IR |11

20 3508154 Cable Clamp TRk =111

21 YT508D Screw IR S BT M5 8 |33

22 | 350815 Pull Back Spring Ass'y L WL {1 1[@23~29
23 3508155 Spring Eyelet EAEik i = ol

24 3508156 Spring B ) S b - l1]1

25 | 3508157 Spring Holder 52 i e -1

26 | 706 Nut A2 B M6 AR

27 3508158 Clamp SeEhFT e |11

28 3508159 Locking Stud R b -1

29 | 3508160 Bracket LR 11

30 3508161 Stud HEHHTE =11

31 902 Spring Washer FERE S -1313

32 3508162 Connecting Level B T T RNk

33 | AD305N Screw P75 M R ETMS % 5 - |66

34 3508163 Stud HEFFHE «| 1

35 3508164 Lever i JIR T - [1]1[(33,36)
36 YT406 Screw I KSR ET MA < 6 -l212

37 3508165 Shaft B )& FF 5 (1]

38 3508166 Parallel Pin By TIARAT (1]

39 3508167 Stud UUBABE R N
40 | 3508168 Stud for Knife PURAEE 2 11| 1|4
41 YT405 Screw 164 53K BRET M4 <5 -lz2]2
42 702 Nut 2 M6 = A
43 | 350816 Chain Cutter Ass'y A 1] 1|(7,44~46)
44 801 Washer i 4 11
45 3508169 Spring W% 1|1
46 3508170 Stud By T = B9
47 LI512 Screw ATHIIRET M5 X1 2 =| |1

-20—




09.CUTTER PARTS (GK35-2C)
HRHBY 7B (GK35-2C)

_30_




09.CUTTER PARTS (GK35-2C)
R T84 (GK35-20)

F % | 2844 THHEEE RiEQty #
Ref.No. Part No. Description Locl-5-8 Remarks

1 3509172 Spring P =

2 | 3509173 Collar i 1 - (4)

3 702 Nut ERAEBMO 1]-1-

4 AD504N Screw A H MR EEETMS X 4 3 o

5 3509174 Holder for Cutter By ] I |+ -

6 YT508D Screw B S BRET M5 X8 1]-1]-

7 3509175 Knife B R 1|-]-

8 3509176 Cutting Steel WK o ]

9 LJ405 Screw AR ERETMAXS 1 [l =

10 | 3509177 Shaft 5§ 7] 42 4 [

11 1004-3 0il Wick i k1) 1(-]-

12 | 350917 Connecting Bar Ass'y for Cuitter Dy TN AT AL 1|-]-[(13~18)
13 | 3509178 Screw Litng - fa) 2 [=]=

14 | 3509179 Connecting Bar for Cutter By T) A £ [iia ||

15 3505085 Screw SR ET 2 |=]s

16 3500181 Eccentric for Cutter B T] fehLs 1]-]-

17 | ZD508N Screw P 7S F SRR ETMS X B 1]-]-

18 3500182 Bearing Rk |




10.SOLENOID & AIR CYLINDER DRIVE CUTTER PARTS (GK35-5&-6)
EH. IHYIIBHE (GK35-551GK35-6)

Receptacle in Switch-box (Top View)
FEMEEE (THNM)

20 of
4003




10.SOLENOID & AIR CYLINDER DRIVE CUTTER PARTS (GK35-5&-6)
. "BYTBH (GKI5-571GK35-6)

F 9| 28449 FHHERE HEQ'ty &t
Ref.No.| Part No. Description 2c|-5(-6 Remarks
1 351018 Air Cylinder Driver Ass'y K|tk - - f1 [ 2~20)
2 351019 Terminal Box B G it S =1 @~
3 CT410 Screw T HRETMA X 10 - -2
4 2201 Cable Screw-fitting WL R I PGT | a2
5 2202 Cable Screw-fitting . HLATHE S PGY I
6 2204 Supply Cable iE¢: 1) 2 |afa
7 2205 Plug Housing &k g ||l
8 2101 Air Cylinder AL Sl I |
9 3510184 Connector Sk SETE
10 | 3510185 Nut R R - -
11 2102 Solenoid Valve R = =1
12 1001-7R Connector L6 I
13 | 1001-9R Tube &6 - -1
14 | 705 Nut ZHEMS ] |
15 YT408 Screw (6] £ I BEET MA X 8 3 2
16 | 3510188 Bracket Ei st |- =
I 17 | 3510189 Lock Nut Pl by - -1
| 18 | 3510190 Stop Screw SR e s I -
| 19 | NL514 Screw A HEEETMS % 14 - |4
20 | 802 Washer - e 5 - |44
21 701 Nut i SERTR - la]-
22 2207 Solenoid Drive Ass'y AL 1. |23~29)
23 | 2207-1 AC-Solenoid g IR ER - | =
24 | 22072 Cable Screwing ek = |l =
| 25 | 22073 Elbow Screw-fitting il [« |1]=
|26 | 2207-4 Cable Screwing B -1 -
{27 | 22075 Cable ML e [4]s
28 | 2207-6 Cable Sleeve wh R = | =
| 29 2207-7 Plug Housing i ERE

_33_




